BRANCH LOGGER TR75

28 23 29




TR75 PART LIST

REF. CODE DESCRIPTION QTY | REMARKS
1 GB5783 Y2 A M10x25 Bolt M10x25 7
2 GB93 & # EM10 Spring Washer 7
3 1GN150.03.115 frar & Protection Cover 1
4 TR75.103 5 4 Gear shaft 1
5 GB893 T 7 4% 8 80 Circlip 80 1
6 GB894 i E % 18 40 Circlip 40 1
7 GB/276 6208 Bearing 6208 2
8 TR75.105 WE Bush 1
9 TR75.013 ML V2 A1 Seat Weldment 1
10 TR75.017 THE O EAHE Lower Hopper 1
11 GB889.1 M6 Nut M6 12
12 TR75.109 A e 58 A Reinforce Press Sring(R) 1
13 GB93 & E6 Spring Washer 6 12
14 GB97.1 T E6 Circlip 6 24
15 GB5783 2 - M6x20 Bolt M6x20 12
16 GB818 + F IFAE E2 4T M8x16 Cross slotted screw M8x16 15
17 GB889.1 ¥2 £ M8 Nut M8 15
18 TR75.109 iR Protection Plate 1
19 TR75.111 JE 4 Press Bar 1
20 TR75.016 R OESMH Upper Hopper 1
21 TR75.108 NS Reinforce Press Sring(L) 1
22 TR75.106 I& H Plate 1
23 GB93 R 12 Spring Washer 12 24
94 GB70.2 B 5= £ [ 5L 42 AT M12x40 Hexageon Socket Head Cap Screws 6
M12x40
25 TR75.102 ¥+ % Gear 2
26 GB276 174 6206 Bearing 6206 4
27 GB894.1 T A 62 Circlip 62 4
28 GB5783 HE AR M12x25 Bolt M12x25 18
29 TR75.101 7] Blade 6
30 TR75.012 T EE A Upper Blade Rotor 1
31 TR75.014 AR AR IR A Bearing Seat Weldment 1
32 GB1153 W AAM10x1 0il Cup M10x1 3
33 GB93 BEHE14 Spring Washer 14 5
34 GB5783 B2 M14x35 Bolt M14x35 5
35 TR75.011 T 7] R A Lower Blade Rotor 1
36 GB5783 B2 - M10x80 Bolt M10x80 1
37 GB889.1 Y2 EFM10 Nut M10 1
38 TR75.015 AT IE A Foot 1
IR LI




